Ferrari 488 Spider - HYDRAULIC POWER STEERING BOX - 0034

No.Part No.NameCon.PriceQtySelect
1 301996 STEERING BOX -Applicable for GD- new
3.505,66 
1 291133 STEERING BOX -Not for GD- new
2.514,85 
2 16237374 SCREW new
6,43 
3 102742 NUT new
0,39 
4 12626224 WASHER new
0,22 
5 305041 PIPE FROM STEERING BOX TO RADIATOR -Not for GD- new
94,10 
5 262429 PIPE FROM STEERING BOX TO RADIATOR -Applicable for GD- new
46,07 
6 277407 CONNECTOR new
6,69 
7 10280060 GASKET new
0,21 
8 184727 CONNECTOR new
5,42 
9 11270360 GASKET new
0,19 
10 13127070 COLLAR new
1,73 
11 317214 UNDERBODY POWER STEERING DELIVERY PIPE -Not for GD- new
202,88 
11 319930 UNDERBODY POWER STEERING DELIVERY PIPE -Applicable for GD- new
202,88 
12 305054 UNDERBODY POWER STEERING RETURN PIPE -No longer supplied- -Replaced by 320025- new
60,00 
12 320025 UNDERBODY POWER STEERING RETURN PIPE new
62,42 
13 14058621 NUT new
0,41 
14 14496624 WASHER new
0,06 
15 267177 CLIP -Not for GD- new
0,88 
15 267177 CLIP -Applicable for GD- new
0,88 
15 266248 CLIP -Applicable for GD- new
1,71 
16 322054 POWER STEERING PIPE MOUNTING BRACKET new
4,68 
17 231616 SCREW -M6 X 14- -No longer supplied- -Replaced by 231617- new
0,32 
17 231617 SCREW -M6 X 18- new
0,32 
18 13126070 COLLAR -No longer supplied- -Replaced by 13127070- new
0,87 
18 13127070 COLLAR new
1,73 
19 322605 SPACER new
1,80 
20 263230 CLIP new
1,13 
21 259508 CLIP new
0,53 
22 10441290 BRACKET WITH SHEATH new
0,54 
23 231616 SCREW -M6 X 14- new
0,32 
24 229521 STEERING BOX GAITER REPLACEMENT KIT new
279,69 
25 250196 ROD END FOR STEERING BOX new
265,30 
26 316543 OIL DELIVERY PIPE TO STEERING BOX -Applicable for GD- new
228,89 
27 265838 POWER STEERING PIPE MOUNTING BRACKET -Applicable for GD- new
9,80 
28 11625824 SCREW -M6 X 18- -Applicable for GD- new
0,31